EXHIBIT 9

PART Il OF |11



FACILITY NAME AND PERMIT NUMBER;
Lemont WRP  iL0028070

Form Approved 1/14/99
OMB Number 2040-0086

BASIC APPLICATION INFORMATION

PART A. BASIC APPLICATION INFORMATION FOR ALL APPLICANTS:

All treatment works must complete questions A.1 through A.8 of this Basic Application Information packet.

A.1. Facliity information.

Facility name MWRDGC Lemont Water Reclamation Plant

Mailing Address 13 Stephen Street

Lemont, illinois 60439

Contact person Pat Connolly

Title Assistant Engineer of Treatment Plant Operations |

Telephone number  (773) 256-3546

Facility Address 13 Stephen Street

(not P.0. Box) Lemont, lliinois 60439

A.2. Appiicant Information. If the applicant is different from the above, provide the following:
[...]
150 gpepd Option Average daily wet weather tlow shall not exceed 150 gpepd or optionally,

documented water usage plus allowable infiltration of 500 gallons per inch diameter-mile of
sewer per day;

Infiltration and Inflow Corrective Action Program (ICAP) The agencies selecting this option
were obligated to correct only those I/l sources that were found cost-etfective to correct,
based on a comparison of costs of correction vs. that of transport and treatment of excess
flows.

Village of Lemont and unincorporated Lemont Township area are currently tributary to Lemont
WRP. Village of Lemont chose the ICAP compliance option. It achieved compliance with a
post-rehabilitation ICAP tlow rate of 838 gallons per capita per day. The unincorporated
Lemont Township area was not covered under the 1985 Agreement. The vast majority of the
unincorporated area has developed after 1985 and a large part of the unincorporated area has
since been annexed into the Village. Therefore, population equivalents served in unincorpoarated
area is considered to be insignificant. In accordance with this Agreement the MWRD does not
have authority to enforce further reduction in wet-weather flow unless, possibly, when other
violations/problems occur in the system such as SSOs.

Once the Village achieved ICAP compliance, it implemented a Long-Term Operation and
Maintenance Program (L'TOMP) with a view to maintain wet-weather flow in its sanitary sewer
system(s) at or below the target ICAP flow rate. The LTOMP includes private/public sector
sewer and manhole inspections, maintenance/repairs, and private sector illegal connection
detection and correction. The Village submits annual summary reports to the MWRD reporting
work performed under its LTOMP.

The MWRD has recently convened an Advisory Technical Panel (ATP) consisting of
representatives of the USEPA, [EPA, tributary communities and MWRD staff. ATP members
met on November 18, 2011, January 18, March 21 and May 16, 2012. Discussions at the ATP
meeting are geared toward development of a new I/[ control program with emphasis on
addressing private sector I/l sources.

By virtue of its sewer permitting program, the MWRD regulates the quality of new sanitary
sewer and storm sewer construction in separate and combined sewer areas, by requiring use of
sewer materials and joints that are virtually watertight, and limiting the amount of infiltration to
“100 gallons per twenty-four (24) hours per mile per inch-diameter of the sewer pipe for any
section of the system and any time during its service life” (ref. Article 10-4 of the Manual of

Page 1 of 2



Steps to Minimize Groundwater Infiltration and Stormwater Inflow

Procedures for the Administration of the Sewer Permit Ordinance). The MWRD inspects new
local sewer construction before giving approval to connect.

By virtue of its Notitication and Request for Inspection (NRI) permit program, the MWRD
regulates the quality of existing sanitary sewer rehabilitation and/or replacement work including
/I control work that is part of the local sewer ICAP/150 gpepd program as well as minor sanitary
sewer construction work.,



FACILITY NAME AND PERMIT NUMBER: Form Approved 1/14/99
OMB Number 2040-0086
Lemont WRP  1L0028070

FORM
2A | NPDES FORM 2A APPLICATION OVERVIEW

NPDES

APPLICATION OVERVIEW

Form 2A has been developed in a modular format and consists of a "Basic Application Information” packet and
a "Supplemental Application Information” packet. The Baslc Application Information packet is divided Into two
parts. All applicants must complete Parts A and C. Applicants with a design flow greater than or equal to 0.1
mgd must also complete Part B. Some applicants must also complete the Supplemental Application
Information packet. The followIng items explain which parts of Form 2A you must complete.

BASIC APPLICATION INFORMATION:

A. Basic Application information for ail Applicants. All applicants must complete questions A.1 through A.8. A treatment
works that discharges effluent to surface waters of the United States must also answer questions A.9 through A.12.

B. Additional Application Information for Applicants with a Design Flow > 0.1 mgd. All treatment works that have design
flows greater than or equal to 0.1 million gallons per day must complete questions B.1 through B.6.

C. Certification. All applicants must complete Part C (Certification).

SUPPLEMENTAL APPLICATION INFORMATION:

D. Expanded Effluent Testing Data. A treatment works that discharges effluent to surface waters of the United States and
meets one or more of the following criteria must complete Part D (Expanded Effluent Testing Data):

1. Has a design flow rate greater than or equal to 1 mgd,
2. Is required to have a pretreatment program (or has one in place), or
3. Is otherwise required by the permitting authority to provide the information.

E. Toxicity Testing Data. A treatment works that meets one or more of the following criteria must complete Part E (Toxicity
Testing Data):

1. Has a design flow rate greater than or equal to 1 mgd,
2. Is required to have a pretreatment program (or has one in place), or
3. Is otherwise required by the permitting authority to submit results of toxicity testing.

F. Industrial User Discharges and RCRA/CERCLA Wastes. A treatment works that accepts process wastewater from any
significant industrial users (SIUs) or receives RCRA or CERCLA wastes must complete Part F (Industrial User Discharges and
RCRA/CERCLA Wastes). SIUs are defined as:

1. Allindustrial users subject to Categorical Pretreatment Standards under 40 Code of Federal Regulations (CFR) 403.6 and
40 CFR Chapter |, Subchapter N (see instructions); and

2. Any other industrial user that:

a. Discharges an average of 25,000 gallons per day or more of process wastewater to the treatment works (with certain
exclusions); or

b. Contributes a process wastestream that makes up 5 percent or more of the average dry weather hydraulic or organic
capacity of the treatment plant; or

¢. Is designated as an SIU by the control authority.

G. Combined Sewer Systems. A treatment works that has a combined sewer system must complete Part G (Combined Sewer
Systems).

ALL APPLICANTS MUST COMPLETE PART C (CERTIFICATION)

EPA Form 3510-2A (Rev. 1-99). Replaces EPA forms 7550-6 & 7550-22. Page 1 of 21




METROPOLITAN WATER RECLAMATION

Item A.5: LEMONT WATER RECLAMATION PLANT " BGNEERING DEPAETUENT

7/12 PROFAC + PROJECT SUPPORT MS:JIK

Y:Watt Schiftz\Lemont WRP A.5.dwyg, 06/29/12 at 12.11



-
NS
DAL

R
« fu) ¥
i

£ 1. o

i) a0 e

\\

iz A
AL
A

N

r

3 § NSk

i LR

K *-fﬁ!“'
‘. I'. ?.:‘_":
R e

¥
&

e

8
m

i ad ﬂ

P g

.3 li I

iRy i)

.,!

!
] 3
I

me

U.S. DEPARTMENT OF THE INTERIOR
U.S. GEOLOGICAL SURVEY

SAG BRIDGE QUADRANGLE
TLLINCHS
7.5-MINUITE SERIES (TOP

ROMEOVILLE QUADRANGLE
fLILINOIS
7.5-MINUTE SERIES (TOPOGRAPHIC)

SAG BRIDCE, IL
b

. NIMA SR BE PEW- SEXTYS VIGD

ROMEOVILLE, 1L
1998

INIMA 3367 B NE-SERMS W2

QUADRANGLE LOCATION

Lemont WRP
Latitude, Longitude
41N 40' 48", 87W 59' 47"

ruumnns Lemont WRP Facllity Boundary
o Water Wells

Source: lllinols State Geological Survey's

lllinois Water Waell Internet Map Service
on July 3, 2012

(http://runoff.isgs.uiuc.edu/website/
ilwater/viewer.htm)

Item Xl (Exhibit A): LEMONT WATER RECLAMATION PLANT

METROPOLITAN WATER RECLAMATION
DISTRICT OF GREATER CHICAGO
ENGINEERING DEPARTMENT

7/12 PROFAC + PROJECT SUPPORT MS:JIK




{

-y

This is the location of MWRD's |- ' ~—| This is the location of
existing 001 WRP Outfall ' : MWRD's existing 002 Outfall,

i g i which is currently considered
This will seped™&S the discharge - - a CSO in the NPDES permit
for the prdﬁosed wet weather for the Lemont WRP.

| treatment facilify in MWRD's , -
' Long Térm Control Plan. - This outfall will serve as a

£ y relief for the proposed wet
weather reservoir in MWRD's
Long Term Control Plan

Outfalls
Combined Sewer
Sanitary Sewer

Effluent Conduit

METROPOLITAN WATER RECLAMATION
DISTRICT OF GREATER CHICAGO

Item Xl (Exhibit B): LEMONT WATER RECLAMATION PLANT ENGINEERING DEPAVTAENT

7/12 PROFAC + PROJECT SUPPORT MS:JIK

Y:\Matt Schilz\Lemont WRP.dwg, 06/29/12 at 12.11




VILLAGE OF LEMONT

MAP OF FLOWS TRIBUTARY TO COMBINED SEWER SYSTEM

AND COMBINED SEWER OVERFLOWS 002 & 003

SEWER LEGEND

COMBINED SEWER

SEPARATE SANITARY SEWER TRIBUTARY

TO THE COMBINED SEWER SYSTEM

STORM SEWER TRIBUTARY TO
COMBINED SEWER SYSTEM

SEPARATE SANITARY SEWER IN

8"

1o

12"

15"

18"

20"

24"

36
36"x48"

SEWER SUMMARY

SAN. SEWER  COMB.SEWER
28310 LF. 9837 LF.
7263 LF. 680 L.F.
4364 LF. 18385 LF.
826 LF. 4175 LF.
6947 LF.
315 LF.
3317 LF.
370 LF.
578 LF.

LEMONT
TOWNSHIP
HIGH SCHOOL

(s) COMBINED SEWER AREA TRIBUTARY
TO THE SEPARATE SEWER SYSTEM

SEWER TOTAL 40563 LF. 45604 LF.
SERVICE AREA OF SEWER SYSTEM = 0.91 SQ. MILES

=z
—
0 4001 ——% g i 3o REV. 10-5-05 JLC
o \ E| | COACH LN [Tf&
C (DISCONN & 3 FORD | \¢ ;-JT—;__._.»\,? " REV. 12-06-06 JLC
= B ~ Y © |
¢ o BT I - - h . ) K & = REV. 8-20-07 JLC
s | B ‘ T e o y i g ol . 5 REV. 7-23-09 JLC
. y [ puT— 1 Loy e OMSON L\, STReg? -}, [ SENON DRI N b o o 10 19 .
R0 e — S "’"F" T\ = — ' W — A 119th STREET REV. 9—14—-10 JLC
- h—«ﬂ—-—g 1 e—I>We -,.| | 5 | “H @ Al ~ = . 5 e !
& 3 b f - - ol & &
W CUSTER & . | & . e STREET Y - — 3 F -
@ i MY U ' TS : z ,: < s
: a0y N e 1
LOGAN & - =M. = | Puithirsie S & £|: & T o R} o Y ,
A et R [ o R B [ | BN w0 SCALE:1"=400
¢ : o - E E ! o o I Ty a i
. - =1 l | - - | : e Op 2 P < .
S | e : | = i 4 s I o ki > 5
wo e | ¥ 1! ; 4| @ E 2 & w
b | kTt 1 1 | 2 ) | = [& 5 %
ETR " % ¥ > &
3 T\ b | = t A . L3
o || eureka_avenue LJ, & 8 g PIF STREET 5
§ .\ —— L ?T' ; % i i 2
&> /o L o — el | = _sHoEt Y Is
. 3 . =2l | | _a” l‘:z...:k_—r_ e |
® & 7 = ] I Y | ] .
7 § '2“| 4 +— S MAN ST S d 12 3 sl APPLE L
o S Nopr ®| & o 8 I I‘_‘ — SHi 3
S %G o o] Sl | | 1Y Pl unrz_sr  puel] ® 3
8 * [~ lﬂ_ w z sty L_l |
3 e - 3 L —— 5
S a1 BN N I - gl w "
(! ! in AK A
? g = DR ' § H —( { o 5 v !
o W S 1z | FrEEHAUF  12- | | STREET 1o W x
o — M IF ..N. =y & &
% e a
" /e LS 5 B meENDER: VR = - = = E%“F‘M—ﬁ
& S Gy . J ROSE { HILL _ DRVE .- v
Al . e i AMBERWOOD IN
5 | | S E <
¥ | g : ,
. L Y N % —_ COVINGTON DR {2
« /| X 3 : 5
, i [ | J B
. o & o | ¢ GECOMMON W,
. 107 KEEPATAW DRIVE ™ |~
= St sl 2
° g o
% ] N CEMETER %
O] g W
RQBERTA .-
.3-7 &
) &
3" & WEND, ) 3
3 3 B
o e UNA
<] OAKWOO0D ,:J o
\E _ ELEMENTARY
SCHOOL
% — -—-—‘a a g
1o T T o J ndix
-1 = m
i 2. PROJECT NO. 05099

LEMONT PARK ﬁ
DISTRICT




Lemont Water Reclamation Plant
Flow Schematic
Average Daily Flows

Intercepting Sewers

CSQ Bypass Structure

Sanitary and Ship Canal
OQutfali 002

)

emergency bypass | 0 MGD
i

primary scum

€ mm o e

secondary scum

emergency bypass | O MGD

e+ 4 o o ¢ s [N, >

Scum Storage Well {1)

:
~0 MGD
'
i
+
'

a

S

—

Overflow to Drain

I Trucked to Calumet WRP

547 187
Wet Well (1) 1 -OMGED { Plant drains '

Coarse Screen (1}

Screenings to landfill disposal

Raw Sewage Pumps {4}

Screenings to landfill disposal

Aerated Grit Tank (1)

Grit Classifier {1} Grit to fandfil] disposal

Primary Settling Tanks {3}

Secondary Aeration Tanks {3} i

primary sludge] 0.01 MGD

Siudge Storage Tank (1)

Secondary Clarifier Tanks {4)

—

Overflow to Drain

2.00 MGD Jreturn siudge

Qverflow to Drain

{ 2.48 MGD)

[

Sanitary and Ship Canal
Qutfall 001

—

waste siudge] 0.01 MGD

Sludge Storage Tank (1}

0.01 MGD

/ \ 4
Trucked to Stickney or Calumet WRP ]

0.01 MGD I




Lemont Water Reclamation Plant - Process diagram narrative

Sewage enters the Lemont WRP via two intercepting sewers, Sewage passes through a mechanically
cleaned coarse bar screen before being pumped out of the wet well to flow through the rest of the
treatment process. After being pumped, the sewage will pass either one of two mechanically cleaned
fine bar screens and then through an aerated grit chamber. The underflow grit slurry is dewatered. The
grit solids are sent for landfill disposal and the liquid portion in returned to the process at the fine
screens.

Effluent from the aerated grit chamber is distributed to three circular primary settling tanks. Primary
sludge is periodically removed based upon the sludge blanket depth, and sent to a sludge holding tank.
Floating material is continuously skimmed from the primary tank surface, and sent to a scum storage
well. The scum is periodically removed and trucked to the Calumet WRP for treatment and disposal.

Primary effluent is combined with return activated sludge immediately prior to being fed into one of
three aeration tanks. After aeration, the mixed liquor is distributed to four final settling clarifiers.
Effluent from the secondary clarifiers discharges to the Sanitary and Ship Canal at Outfall 001. The
secondary clarifier’s surface is continuously skimmed and removed material is combined with the
primary tank scum. Secondary sludge is continuously removed from the secondary clarifiers.

The secondary sludge is recycled to the beginning of the aeration tank and a portion is diverted to a
sludge storage tank for further processing and disposal. In the event, either sludge holding tank receives
excessive flow, the overflow is diverted to the plant’s drainage system, which reenters the plant at the

wet well,

Primary and secondary sludge is routinely loaded into contracted tanker trailers and hauled to the
Stickney WRP or, on occasion, the Calumet WRP for further treatment and beneficial reuse/disposal.

In the event inflow flow exceeds the plant’s capacity and the level of sewage at the influent wet well
exceed +2.8' CCD, excess sewage is diverted to the Sanitary and Ship Canal through Outfall 002 in order
to prevent flooding. ‘



Metropolitan Water Reclamation District of Greater Chicago

Long Term Control Plan

Lemont Water Reclamation Plant
September 15, 2010

I. INTRODUCTION

The Metropolitan Water Reclamation District of Greater Chicago (District) currently
owns and operates the Lemont Water Reclamation Plant (WRP) in Lemont, [llinois. The
District received a violation notice dated September 17, 2009 from the Ilinois
Environmental Protection Agency (IEPA). The violation notice alleged “[flailure to
provide adequate treatment to excess flows during wet weather periods”. This document
is the District’s Long Term Control Plan (LTCP), which is being submitted as required
by the Illinois Environmental Protection Agency (IEPA). Also, it should be noted that
the [EPA has previously stated their interest in a basin-wide solution to combined sewer
overflows (CSOs) in the Lemont area. As part of this basin-wide solution, the Village of
Lemont (Village) is preparing a separate LTCP to address CSOs at its outfalls “002” and
“003”.

To address concerns associated with the frequency of overflows from the Lemont WRP,
as well as a growing population in the Lemont area, the District is proposing new
facilities that include the following main components:

® a pump station and force mains to convey all flows from the sanitary
sewer system, as well as all dry weather flows and the first flush of storm
flows from the combined sewer system, from the Lemont Basin to an
interceptor sewer tributary to the District’s Stickney WRP, where the flow
will receive full treatment

® awet-weather treatment facility (located near the new pump station) that
will provide primary treatment and disinfection to “10x” the dry weather
flow rate from the combined sewer area within the Lemont Basin

* awet-weather equalization facility (located near the new pump station)

The following sections and attachments of this LTCP contain discussions regarding:

* the existing and proposed facilities

* the schedule and funding for the proposed facilities

* the impacts of flows from the Lemont Basin on the receiving interceptor

sewer in the Stickney Service Area, the Tunnel and Reservoir Plan
(TARP), and the Stickney WRP

Page 1

LTCP.doc



Long Term Control Plan

Lemont Water Reclamation Plant
September 15, 2010

Il. Facilities
EXISTING FACILITIES

The Lemont WRP currently receives flow from two sewer systems: a combined sewer